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Electrical components
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   Cedima GmbH, D-29227 Celle    ERSATZTEIL - LISTE          Datum: 11.12.2009   Seite:  1 
   Telefon (05141) 88540         SPARE - PART - LIST 
   Telefax (05141) 86427         PIECES DE RECHANGE 
   ********************************************************************** 
   *   Art.-Nr./-No.: 4310570574       CTS-57 G BENCH SAW               * 
   *   CTS-57 G TISCHSAEGE MIT         +                                * 
   ********************************************************************** 
                V = Verschleißteil,  wear part,  piece d'usure 
   Position      Menge  Einh  Artikel-Nr  Artikel-Bezeichnung            Bemerkungen 
   Item        Quantity Piece Article-No  Article-Description            Remarks 
   Pos.        Quantite Piece Article-No  Description de l'article       Remarques 
   --------------------------------------------------------------------------------------------------------- 
    A.....1            1  Stck. 7805700001  GRUNDRAHMEN OHNE ANBAUTEILE 
                          pce.              FRAME WITHOUT ATTACHING PARTS 
                          piece             CARDE 
    A.....2            2  Stck. 7805700002  TISCHBEIN VORN 
                          pce.              TABLE-LEG 
                          piece             TABLE JAMBE 
    A.....3            2  Stck. 7805700003  TISCHBEIN 
                          pce.              TABLE-LEG 
                          piece             TABLE JAMBE 
    A.....4            4  Stck. 9009311060  SECHSKANTSCHRAUBE  M 10 X 60 
                          pce.              HEXAGON BOLT 
                          piece             VIS À SIX-PANS 
    A.....5           12  Stck. 9001250002  SCHEIBE  A 10,5 
                          pce.              MEDIUM WASHER 
                          piece             RONDELLE 
    A.....7            1  Stck. 7805700004  FUEHRUNGSLEISTE 
                          pce.              SQUARE GUIDE 
                          piece             CONDUITE PLAT 
    A....11            4  Stck. 9003160030  FLUEGELSCHRAUBE  M10 X 30 
                          pce.              WING SCREW 
                          piece             VIS A OREILIES 
    A....12            3  Stck. 9110240003  FEDERSTECKER  GR. 3 
                          pce.              SPRING COTTER OF A BOLT 
                          piece             FICHE ELASTIQUE 
    A....13            1  Stck. 8805700009  SANITAERKETTE 200 MM 
                          pce.              SANITARY CHAIN 200 MM LG. 
                          piece             collier 
    A....14            2  Stck. 7805700005  RAD 80 MM MIT ACHSE KPL. 
                          pce.              ASSEMBLY SET CTS-57 G 
                          piece             JEU DE MONTAGE POUR ROUES 
    A....14.1          2  Stck. 9009850100  SECHSKANTMUTTER  M 8 SELBSTSI. 
                          pce.              SELF-LOCKING NUT 
                          piece             ECROU SIX-PANS 
    A....14.2          4  Stck. 9001250002  SCHEIBE  A 10,5 
                          pce.              MEDIUM WASHER 
                          piece             RONDELLE 
    A....14.3   V      2  Stck. 8805700008  LAUFRAD 
                          pce.              ROLLER 
                          piece             PNEU 
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    A....14.4          2  Stck. 7605700006  RADACHSE 
                          pce.              AXLE 
                          piece             AXE 
    A....15            1  Stck. 8805700010  ENDANSCHLAG UNTEN 
                          pce.              END STOP LOWER 
                          piece             BUTEE EN BAS 
    A....18            1  Stck. 8805700011  ENDANSCHLAG OBEN 
                          pce.              END STOP UP 
                          piece             BUTEE EN BAS 
    A....22            4  Stck. 8114260201  ROHRKAPPE  35 X 35 
                          pce.              PLUG 
                          piece             BOUCHON 
    A....24            8  Stck. 9005550400  SECHSKANTMUTTER  M 8 
                          pce.              HEXAGON NUT 
                          piece             ÉCROU SIX-PANS 
    A....25            6  Stck. 9090210840  SCHEIBE  A 8,4 X 24 X 2 
                          pce.              WASHER 
                          piece             RONDELLE 
    A....26            6  Stck. 9009122400  ZYLINDERSCHRAUBE  M  8 X 25 
                          pce.              HEXAGON SOCKET HEAD CAP SCREW 
                          piece             VIS Á TETE CYLINDRIQUE 
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    B.....1            1  Stck. 7805700012  SCHWENKARM OHNE ANBAUTEILE 
                          pce.              SWIVEL ARM 
                          piece             PIVOTER PAUVRE 
    B.....2     V      2  Stck. 7205705051  MESSINGBUCHSE 
                          pce.              BRASS SOCKET 
                          piece             LAITON DOUILLE 
    B.....3     V      1  Stck. 8661650160  ZUGFEDER MIT HAKENOESE 
                          pce.              SPRING 
                          piece             RESSORT 
    B.....4            1  Stck. 8124300061  BUEGELGRIFF 
                          pce.              HANDLE 
                          piece             POIGNEE 
    B.....5            2  Stck. 9009122000  ZYLINDERSCHRAUBE  M  6 X 25 
                          pce.              HEXAGON SOCKET HEAD CAP SCREW 
                          piece             VIS Á TETE CYLINDRIQUE 
    B.....6            4  Stck. 9090210840  SCHEIBE  A 8,4 X 24 X 2 
                          pce.              WASHER 
                          piece             RONDELLE 
    B.....7            4  Stck. 9001270100  FEDERRING  A 8-FST 
                          pce.              SPRING LOCK WASHER 
                          piece             RONDELLE ELASTIQUE 
    B.....8            4  Stck. 9009330400  SECHSKANTSCHRAUBE  M 8 X 25 
                          pce.              HEXAGON SCREW 
                          piece             VIS Á SIX-PANS 
    B.....9            4  Stck. 9000840550  ZYLINDERSCHRAUBE  M 5 X50  4.8 
                          pce.              SLOTTED CHEESE HEAD SCREW 
                          piece             VIS A TETE CYLINDRIQUE 
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    C.....1            1  Stck. 7805700013  ROLLTISCH CTS-57 G 
                          pce.              CARRIAGE ASSEMBLY 
                          piece             TRANSPORT ASSEMBLAGE 
    C.....2            4  Stck. 7810570586  DISTANZBUCHSE 17,5-Ø16 
                          pce.              DISTANCE BUSH 
                          piece             DISTANCE DOUILLE 
    C.....3            2  Stck. 8199000585  GUMMIPUFFER H=15 
                          pce.              BUFFER 
                          piece             BUTOIR EN CAOUTCHOUC 
    C.....4            2  Stck. 9079840042  ZYLINDERSCHRAUBE  M 6 X 16 
                          pce.              HEXAGON SOCKET HEAD CAP SCREW 
                          piece             VIS A TETE CYL. A TROU SIX-PAN 
    C.....5            2  Stck. 9009850600  SECHSKANTMUTTER  M 6 SELBSTSI. 
                          pce.              HEXAGON NUT 
                          piece             ECROU  M 6 
    C.....6     V      2  Stck. 7810570587  ROLLE Ø36 MIT ANBAUTEILEN 
                          pce.              WHEEL WITH ATTACHMENTS 
                          piece             ROULE 
    C.....6.1   V      2  Stck. 8115940394  RILLENKUGELLAGER  6200 2RS 
                          pce.              GROOVED BALL BEARING 
                          piece             ROULEMENT À BILLES RIGIDES 
    C.....6.2   V      2  Stck. 9004720301  SICHERUNGSRING FUER BOHRUNG 
                          pce.              RETAINING RING FOR BORE 
                          piece             BAGUE DE SECURITE 
    C.....7     V      2  Stck. 7810570590  ROLLE Ø45 
                          pce.              WHEEL WITH GROOVE 
                          piece             GALET DE ROULEMENT 
    C.....8            4  Stck. 9009331800  SECHSKANTSCHRAUBE  M 8 X 35 
                          pce.              HEXAGON SCREW 
                          piece             VIS Á SIX-PANS 
    C.....9            4  Stck. 9001250300  SCHEIBE  A 8,4-140 HV-A2 
                          pce.              WASHER 
                          piece             RONDELLE 
    C....10            1  Stck. 8690230012  MASSKALA SATZ 
                          pce.              SCALA SET 
                          piece             ECHELLE GRADUEE 
    C....11            1  Stck. 7805700270  WINKELANSCHLAG 
                          pce.              ANGLE STOP 
                          piece             ÉQUERRE BUTÉE 
    C....12            1  Stck. 8124310085  STERNGRIFFSCHRAUBE  M 6 X 30 
                          pce.              STAR HANDLE SCREW 
                          piece             POIGNEE 
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    D.....1            1  Stck. 7805700014  FUEHRUNGSSCHLITTEN 
                          pce.              GUIDE BLOCK 
                          piece             COULISSEAU 
    D.....2            1  Stck. 7805700015  FUEHRUNGSSCHLITTEN 
                          pce.              GUIDE BLOCK 
                          piece             COULISSEAU 
    D.....3            1  Stck. 8124300061  BUEGELGRIFF 
                          pce.              HANDLE 
                          piece             POIGNEE 
    D.....4            2  Stck. 9079840046  ZYLINDERSCHRAUBE  M 6 X 25 
                          pce.              HEXAGON SOCKET HEAD CAP SCREW 
                          piece             VIS A TETE CYL. A TROU SIX-PAN 
    D.....7            2  Stck. 7605700016  BOLZEN 
                          pce.              BOLT 
                          piece             ARBRE 
    D.....8            8  Stck. 9738008025  ZYLINDERSCHRAUBE  M  8 X 25 
                          pce.              HEXAGON HEAD SOCKET CAP SCREW 
                          piece             VIS Á TETE CYLINDRIQUE 
    D.....9            1  Stck. 9738010001  FLACHKOPFSCHRAUBE MIT 
                          pce.              PAN HEAD SCREW 
                          piece             VIS A TETE CYLINDRIQU 
    D....10            1  Stck. 9009850001  SECHSKANTMUTTER  M10 SELBSTSI. 
                          pce.              SELF-LOCKING HEXAGON NUT 
                          piece             ECROU 
    D....11     V      3  Stck. 8115940062  RILLENKUGELLAGER  6000 2RS 
                          pce.              GROOVED BALL BEARING 
                          piece             ROULEMENT RAINURE A BILLE 
    D....12            3  Stck. 9009880150  PASSSCHEIBE 10 X 16 X 1 
                          pce.              SHIM RING 
                          piece             RONDELLE D´AJUSTAGE 
    D....14            1  Stck. 9009340010  SECHSKANTMUTTER  M 10 
                          pce.              HEXAGON NUT 
                          piece             ÉCROU HÉXAGONAL 
    D....15            1  Stck. 7605700017  DRUCKPLATTE 
                          pce.              PRESSURE PLATE 
                          piece             PRESSION PLAQUE 
    D....16            1  Stck. 9003150001  FLUEGELMUTTER  M 5 
                          pce.              WING NUT 
                          piece             ECROU A OREILLES 
    D....17            1  Stck. 7605700018  KLEMMGRIFF 
                          pce.              CLAMPING LEVER 
                          piece             LEVIER DE SERRAGE 
    D....18            1  Stck. 7605700019  HALTEBOLZEN FUER 
                          pce.              RETAINING BOLT FOR CUTTING ARM 
                          piece             BOULON DE RETENUE 
    D....19            1  Stck. 9738010001  FLACHKOPFSCHRAUBE MIT 
                          pce.              PAN HEAD SCREW 
                          piece             VIS A TETE CYLINDRIQU 
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    D....20            2  Stck. 9004400200  SCHEIBE  M10 
                          pce.              WASHER 
                          piece             RONDELLE 
    D....21            1  Stck. 9009120840  ZYLINDERSCHRAUBE  M  8 X 40 
                          pce.              HEXAGON HEAD SOCKET CAP SCREW 
                          piece             VIS Á TETE CYLINDRIQUE 
    D....23     V      1  Stck. 8113700013  RASTBOLZEN 
                          pce.              LOCKING BOLTS WITH 
                          piece             BOULON D'ARRET 
    D....25            1  Stck. 7859012000  HALTERUNG F. SPRITZSCHUTZMATTE 
                          pce.              HOLDER FOR SPRAYING 
                          piece             SUPPORT DE COUVERTURE 
    D....27            2  Stck. 9009850600  SECHSKANTMUTTER  M 6 SELBSTSI. 
                          pce.              HEXAGON NUT 
                          piece             ECROU  M 6 
    D....28            2  Stck. 7605700020  KLEMMMUTTER 
                          pce.              CLUMPING NUT FOR GUIDE BLOCK 
                          piece             ECROU DE SERRAGE 
    D....30            1  Stck. 9000991000  KEGELGRIFF  M 10 
                          pce.              HANDEL  M 10 
                          piece             POIGNEE 
    D....31            1  Stck. 9090210000  SCHEIBE  A 10,5 
                          pce.              WASHER 
                          piece             RONDELLE  10,5 
    D....32            1  Stck. 9867810001  FLACHRUNDSCHRAUBE MIT 
                          pce.              PAN HEAD SCREW 
                          piece             VIS À TÊTE CONIQUE 
    D....34            2  Stck. 7605700021  GLEITPLATTE 1 
                          pce.              SLIDE PLATE 
                          piece             GUIDE 
    D....35            2  Stck. 7605700022  BOLZEN MIT 
                          pce.              BOLT WITH M8 INSIDE THREAD 
                          piece             BOULON AVEC M8 À L'INTÉRIEUR 
    D....36            1  Stck. 9003150800  FLUEGELMUTTER  M 8 
                          pce.              WING NUT 
                          piece             ECROU 
    D....38            1  Stck. 7859010000  SPRITZSCHUTZPLANE 
                          pce.              SPLASH GUARD 
                          piece             BÂCHE DE SÉCURITÉ 
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    E.....1     V      1  Stck. 8632610200  SCHALTER MIT NOT-AUS 
                          pce.              SWITCH 
                          piece             COMMUTATEUR 
    E.....1.1          1  Stck. 8161655901  PLASTIKABDECKHAUBE 
                          pce.              COVER SWITCH 
                          piece             COUVERTURE 
    E.....1.2   V      1  Stck. 8131279997  NOT-AUS-KLAPPE 
                          pce.              EMERGENCY CUTOUT 
                          piece             INTERRUPTEUR D`ARRET 
    E.....1.3          1  Stck. 8632610201  DECKEL MIT ZUGENTLASTUNG 
                          pce.              LID WITH PULL RELIEF 
                          piece             COUVERCLE 
    E.....2            1  Stck. 8830327200  E-FLACHMOTOR 2,2 KW, 
                          pce.              E-ENGINE 
                          piece             E-MOTEUR 
    E.....2.1          1  Stck. 8199000271  LUEFTER 
                          pce.              VENTILATOR 
                          piece             VENTILATEUR 
    E.....2.2          1  Stck. 8199000272  LUEFTERDECKEL 
                          pce.              LID 
                          piece             COUVERTURE 
    E.....2.3          1  Stck. 8199000273  BLATTAUFNAHMEFLANSCH 
                          pce.              BLADE FLANGE 
                          piece             COLLET 
    E.....2.4          1  Stck. 9068851025  PASSFEDER 
                          pce.              PARALLEL KEY 
                          piece             CLAVETTE PARALLELE FIXEE 
    E.....2.5          1  Stck. 8199000274  DRUCKFLANSCH 
                          pce.              PRESSURE FLANGE 
                          piece             BRIDE DE PRESSION 
    E.....2.6          1  Stck. 9005550201  SECHSKANTMUTTER  M 20-LH 
                          pce.              HEXAGON NUT 
                          piece             ECROU 
    E.....3            1  Stck. 8813140505  ELEKTRISCHE TAUCHPUMPE CEP-700 
                          pce.              SUPMERSIBLE PUMP CEP-700 
                          piece             POMPE SUBMERSIBLE 
    E.....3.1   V      1  Stck. 8199000305  O-RING 
                          pce.              O-RING 
                          piece             BAGURE EN O 
    E.....3.2          1  Stck. 7470000000  FLUEGELRAD CEP-700 
                          pce.              IMPELLER 
                          piece             ROUE À AUBES 
    E.....3.3          1  Stck. 8199000307  WASSERPUMPENFRONT 
                          pce.              WATER PUMP FRONT 
                          piece             BOITIER DE POMPE 
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    W.....1            1  Stck. 7650704030  BLATTSCHUTZ RUECKTEIL 
                          pce.              BLADE COVER 
                          piece             PROTECTION DU DISQUE 
    W.....2            1  Stck. 7650704040  BLATTSCHUTZ VORDERTEIL 
                          pce.              BLADE COVER 
                          piece             PROTECTION DU DISQUE 
    W.....3            2  Stck. 8131930014  BLINDNIETE 
                          pce.              BLIND RIVET 
                          piece             RIVET 
    W.....4            1  Stck. 8805700012  ZWISCHENPLATTE 
                          pce.              ADAPTOR PLATE 
                          piece             TABLE 
    W.....5            2  Stck. 8850002165  KUEHLWASSERBUERSTE 
                          pce.              BRUSH 
                          piece             BROSSE 
    W.....6            1  Stck. 8100000010  ROHRCLIP 15-16 MM 
                          pce.              PIPE CLIPP 
                          piece             CLIP DE FIXATION 
    W.....7            1  Stck. 8161400099  SCHARNIER KUNSSTOFF 
                          pce.              HINGE 
                          piece             CHARNIÈRE 
    W.....8            4  Stck. 9079850508  LINSENSCHRAUBE  M 5 X 8 
                          pce.              SCREW  M 5 X 8 
                          piece             VIS  M 5 X 8 
    W.....9            3  Stck. 7105721800  DISTANZBUCHSE 
                          pce.              DISTANCE BUSHING 
                          piece             DOUILLE DE DISTANCE 
    W....10     V      2  Stck. 8131930018  BLINDNIETE 
                          pce.              BLIND RIVET 
                          piece             RIVET AVEUGLE 
    W....11            3  Stck. 9009330602  SECHSKANTSCHRAUBE  M 6 X 25 
                          pce.              HEXAGON SCREW 
                          piece             VIS À TÊTE HEXAGONALE 
    W....12            4  Stck. 9001250600  SCHEIBE  B 6,4 
                          pce.              MEDIUM WASHER 
                          piece             RONDELLE 
    W....13     V      1  Stck. 8850002153  SPRITZSCHUTZ KUNSTRASEN 
                          pce.              SPLASH GUARD 
                          piece             PROTECTION CONTRE LES 
    W....14            1  Stck. 9009850600  SECHSKANTMUTTER  M 6 SELBSTSI. 
                          pce.              HEXAGON NUT 
                          piece             ECROU  M 6 
    W....15            1  Stck. 9009330601  SECHSKANTSCHRAUBE  M 6 X 12 
                          pce.              HEXAGON SCREW 
                          piece             VIS Á SIX-PANS 
    W....16            2  Stck. 8124308010  STERNGRIFF  40-M6 
                          pce.              HANDLE  40-M6 
                          piece             LEVIER 
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    W....17            1  Stck. 8813900048  SCHLAUCH 
                          pce.              HOSE 
                          piece             TUYAU 
    W....18            1  Stck. 8113944710  WASSERABSPERRHAHN 3/8" 
                          pce.              VALVE WITH CONNECTOR 3/8" 
                          piece             ROBINET 
    W....19            1  Stck. 8813900116  SCHLAUCH 
                          pce.              HOSE 
                          piece             TUYAU 
    W....20            1  Stck. 8113950100  Y-SCHLAUCHVERBINDUNGSSTUTZEN 
                          pce.              Y-SWIVEL 
                          piece             RACCORD A VIS 
    W....21            2  Stck. 8813900154  SCHLAUCH 
                          pce.              HOSE 
                          piece             TUYAU 
    W....22            1  Stck. 9030170011  SCHLAUCHSCHELLE 12/8-12 MM 
                          pce.              CLAMP 
                          piece             COLIER 
    W....23            1  Stck. 7415005901  SCHLAUCHTUELLE 
                          pce.              SCREWING 
                          piece             RACCORD A VIS 
    W....24            1  Stck. 9090210618  SCHEIBE  6,4 X 18 X 1,6 
                          pce.              WASHER 
                          piece             RONDELLE 
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    WA....1            1  Stck. 7605704031  BLATTSCHUTZ RUECKTEIL 
                          pce.              BLADE COVER 
                          piece             PROTECTION DU DISQUE 
    WA....2            1  Stck. 7605704041  BLATTSCHUTZ VORDERTEIL 
                          pce.              BLADE COVER 
                          piece             PROTECTION DU DISQUE 
    WA....3            2  Stck. 8131930014  BLINDNIETE 
                          pce.              BLIND RIVET 
                          piece             RIVET 
    WA....4            1  Stck. 8805700012  ZWISCHENPLATTE 
                          pce.              ADAPTOR PLATE 
                          piece             TABLE 
    WA....5            2  Stck. 8850002165  KUEHLWASSERBUERSTE 
                          pce.              BRUSH 
                          piece             BROSSE 
    WA....6            1  Stck. 8100000010  ROHRCLIP 15-16 MM 
                          pce.              PIPE CLIPP 
                          piece             CLIP DE FIXATION 
    WA....7            1  Stck. 8161400099  SCHARNIER KUNSSTOFF 
                          pce.              HINGE 
                          piece             CHARNIÈRE 
    WA....8            4  Stck. 9079850508  LINSENSCHRAUBE  M 5 X 8 
                          pce.              SCREW  M 5 X 8 
                          piece             VIS  M 5 X 8 
    WA....9            3  Stck. 7105721800  DISTANZBUCHSE 
                          pce.              DISTANCE BUSHING 
                          piece             DOUILLE DE DISTANCE 
    WA...10     V      2  Stck. 8131930018  BLINDNIETE 
                          pce.              BLIND RIVET 
                          piece             RIVET AVEUGLE 
    WA...11            3  Stck. 9009330602  SECHSKANTSCHRAUBE  M 6 X 25 
                          pce.              HEXAGON SCREW 
                          piece             VIS À TÊTE HEXAGONALE 
    WA...12            4  Stck. 9001250600  SCHEIBE  B 6,4 
                          pce.              MEDIUM WASHER 
                          piece             RONDELLE 
    WA...13     V      1  Stck. 8850002153  SPRITZSCHUTZ KUNSTRASEN 
                          pce.              SPLASH GUARD 
                          piece             PROTECTION CONTRE LES 
    WA...14            1  Stck. 9009850600  SECHSKANTMUTTER  M 6 SELBSTSI. 
                          pce.              HEXAGON NUT 
                          piece             ECROU  M 6 
    WA...15            1  Stck. 9009330601  SECHSKANTSCHRAUBE  M 6 X 12 
                          pce.              HEXAGON SCREW 
                          piece             VIS Á SIX-PANS 
    WA...16            1  Stck. 9090210618  SCHEIBE  6,4 X 18 X 1,6 
                          pce.              WASHER 
                          piece             RONDELLE 
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    WA...18            2  Stck. 8183800101  KLEMMSCHEIBE FUER WELLE 
                          pce.              WASHER 
                          piece             RONDELLE 
    WA...19            2  Stck. 8159250303  RAMPA-RUNDMUTTER 
                          pce.              RAMPA CAP NUTS 
                          piece             ECROU DE RIVET 
    WA...20            1  Stck. 8813900048  SCHLAUCH 
                          pce.              HOSE 
                          piece             TUYAU 
    WA...21            1  Stck. 8113944710  WASSERABSPERRHAHN 3/8" 
                          pce.              VALVE WITH CONNECTOR 3/8" 
                          piece             ROBINET 
    WA...22            1  Stck. 8813900116  SCHLAUCH 
                          pce.              HOSE 
                          piece             TUYAU 
    WA...23            1  Stck. 8113950100  Y-SCHLAUCHVERBINDUNGSSTUTZEN 
                          pce.              Y-SWIVEL 
                          piece             RACCORD A VIS 
    WA...24            2  Stck. 8813900154  SCHLAUCH 
                          pce.              HOSE 
                          piece             TUYAU 
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   Z.....1            1  Stck. 8199000478  WASSERUEBERLAUFROHR 
                          pce.              WATER TUBE 
                          piece             TUYAU DE EAU 
    Z.....2            1  Stck. 8199000452  GUMMISTOPFEN WASSERWANNE 
                          pce.              RUBBER STOPPER 
                          piece             BOUCHON 
    Z.....3            1  Stck. 9008940500  GABELSCHLUESSEL SW 30 
                          pce.              ENGINEERS´ WRENCH 
                          piece             CLE A OUTILS 
    Z.....4            1  Stck. 7157760547  DORN GERADE 
                          pce.              PIN 
                          piece             MANDRIN 
    Z.....5            1  Stck. 9009110500  INNENSECHSKANTSCHLUESSEL  SW 5 
                          pce.              SOCKET WRENCH 
                          piece             CLE A OUTILS 



Gewährleistungsbedingungen

Term of warranty

Conditions de garanty
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